SPECIFICATION / }Rt&3

Product Name / BB Raptor E550 FBL
Item No. / %158 4732-A13
Rotor Head / ENE# BT Flybarless
Length / & 1,150 mm (45.27")
Width / #28 140 mm(5.51")
Height / {85 363mm(14.29")
Full Weight wo Batt. / £ECEETZE M 5.02Ib(2.280g)
Main Rotor Diameter / FE& e EK 1,245 mm (45")
Tail Rotor Diameter / EEIERIEEESE 237 mm (9.33")
Gear Ratio / KaSh{EENLL 1:10.09:4.56
Main Rotor Length / EfieERE 550 mm (23.62")
Tail Rotor Length / EliEEE 95 mm (3.74")
Applied Battery Pack / &ith Lipo 6S, 3.7~5.0Ah

FEATURES /56

1. 95% assembled and pre-adjusted at the factory > R RRET .

2. High-precise 140-degree ECCPM control system : | BARE140E+FRIEHRY

3. 1150KV motor & 80A build-in BEC ESC for 6S power configuration - . 6-cell $EREhENNELE

4. DS0606n digital tail servo . DS0606nZ=SE# {11 EREHE

5. High-toraue, metal gear cyclic servos . S EWERIEEREEE

6. GT5.2» 3AXIS gyro, suitable for 760/1520 u s digital tail servo . GT5.2 =#hfCiRfE » B 760/1520 u sEU AR
7. Lightweight tail boom support bracket 7. ERCREIIRE

8. Easy to install tail rod guides 8. IR EMCHIEEIR

9. Reinforced support bracket 9. 3@k SZIFIRER

10. Metal tail boom clamp 10. EBEEETKEE

11. 2-piece assembled carbon frames 11. REMAERTIIEHENERBAIRE
12. Lower and modern skid 12. BB OHEBIZRE

13. High-performance 550 mm carbon main blades 13. BRES50 mmukiliiiie

14. Larger room for a 5.0Ah 6S lipo battery pack 14. IIREHZER - AIEFAS.0Ah 6SEEE
15. New ABS canopy and decoration 15. Hakat ABSIRR R 7284




7P o= Tioes
,6F77YJSLEEEHFBL

Electric . Flybarless Edition

CONTENTS

INTRO & CAUTION /T E3F EEIE
CONTENTS INCLUDED WZ&4J:R85
ADDITIONAL ITEMS REQUIRED S8ttt
TOOLS REQUIRED FOR MAINTENANCE BiEi#{ETE
SET-UP SECTION R EERERA )
ASSEMBLY #2%£55788
DEVICE CONNECTION =% f5&E 008
GT5.2 GYRO SETTING =#ifEigtE
MODEL & SWASHPLATE SETTING RER+FHEIEX AT
SWASHPLATE & SERVO MOVEMENT SETTING +F# R FARI4EIERTE — 8
LINKAGES AND SERVO NEUTRAL ADJUSTMENT E12 R AR AT 258% — 9

A A A D

o O O O

COLLECTIVE PITCH RANGE SETTING #2iE&5E R E 10
TAIL AND GYRO SETTING Eft RICIEESRT 10
ESC SETTING EFH&3:LTE 11
CURVE SETTING iR 12
BLADE TRACKING ADJUSTMENT g8 #n s 13
CAUTIONS OF LI-PO BATTERY PACK USING R EtfFERI=E=EE — 14
AFTER FLIGHT CHECKLIST RiTEIIEEIEE 14
REGULAR MAINTENANCE EHIREEIE 14
EXPLODED VIEW & SPARE PARTS LIST /Z/FEIER & #IESHHERE
MAIN ROTOR HEAD *he2E 15
MAIN FRAME (LANDING SKID) Z<B& (FIZ8) 17
MAIN GEAR & ROTOR HEAD LINKAGE ROD FishidFieEmERE — 19
TAIL ROTOR & TAIL UNIT Eles R L8R 21
SERVO WITH LINKAGE ROD fAIfR#45E2 23
MAIN ROTOR BLADE & CANOPY & TAIL BOOM EirZ iR ER EE 25




INTRODUCTION / &Y 7§ ~-ono== TicE=

Thank you for purchasing the Thunder Tiger Raptor E550 FBL R/C helicopter. This new helicopter is the
latest innovation by Thunder Tiger. [t has the perfect combination of flying stability and the agility for 3D
flying. This helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and
safe operation of the helicopter, please read the instructions carefully. Retain the user manual in case you
need it for any information or reference.

RN B E B RS Raptor E550 FBL ERHER ' AEERSBERINSHFZEE - RESERTHEIDRIT
5t BAARS|ZEFSENEAOEBBIEE - BNTERAERFREEERAFM » LRIRER T FIEEETEE
SIRITEAESR - FZEFRTFEARAS - UARIEFARLEEHE2ERE -

CAUTION / 5

1. R/IC models are not toys. This product is a high-precision flying machine. Possibilities of unexpected
crashes may occur due to electronic interference, incorrect operation, or poor mechanical maintenance.
Although it is a small-sized helicopter, the rotor blades rotate at high speeds, which may cause serious
damage, injury, or death if the model hits people or property. Therefore, extreme caution must be
exercised during operation.

2. Thunder Tiger ensures parts packaged in this product have the highest quality. However, after assembly
and usage, parts damaged due to wear or misuse will not be replaced under any circumstances. If you
have any questions regarding its operation and repair, Thunder Tiger’s service agents are able to provide
free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C helicopter is difficult,
beginners must receive guidance and supervision from experienced pilots to minimize unexpected danger.
Practice in spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter
with a practice rack and to learn basic flying skills with a computer R/C flying simulator. (Crashes in
simulators are free to repair!)

1. ABEITFEARERITAZRIIE » E—5EEEY SEXEREER » IRKIE AR  KalgetiRics
HEMASHEREE - FREWE TR  GRBEETRITIZESEETIREAE » MENAEZBEIIEREER -
FREVLBESRERESET -

2. AERHESRESAMER - ERERENTRERE - fRER. . FARRRENBIREMHFAEEBER/RECE - 1IF
FEAEDEEEE AR EMRE - AIEERERRSEIEEEHE -

3. ABERRILH U TEVFHEZEFER - mFZE VSIS STIZERBETRT - LBRGsssE - &
REEMEEIRITAESR - WRRMNEEY) ~ #iK - B FERYRE/RT -

4. BEYVBEE 0 LRFBRYFEEAEHRIEZHE - ALERIERRE WRERT S BEWES

AMA INFORMATION / i3RIz ESH

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the
hobby, it is best to seek help and guidance from accomplished model helicopter pilots. This will greatly
speed up the learning process and make you to fly successfully in a reasonable amount of time. We also
would strongly urge you to join the Academy of Model Aeronautics. The AMA is a non-profit organization
that provides its members with a liability insurance plan as well as monthly magazine entitled Model Aviation.
All AMA charter aircraft clubs require all pilots to hold a current AMA sporting license prior to operation of
their models at club fields. For further information, contact the AMA at:

Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

BRIMETERMEHNRTZEERES - FESENEETREELS - URESIRERT - IRBE—HEE - &
ERTVANEERRIITHER - BT EFREAEREELUREREENITRZ KERRE - LIEGTMEENANE
LR EZERGH - MILAIENHRTEESENRE  EE52 28R EFHIIER  RERRERT -




FLIGHT SAFETY CHECKLIST / R{TRIZSEBIEIEE 74 - ono== Tice=

1. Make sure that the transmitter battery is fully charged before flying.

2. Make sure all control surfaces are operated properly before flying.

3. Do a range check of the radio before the first flight. The electronic equipment must operate properly at
4

a range of at least 5 meters (18 ft) even with the transmitter antenna collapsed.
. Make sure there are no other pilots using the same radio frequency with yours and that there are no
other radio interferences on your frequency.
5. Be sure to turn on the transmitter first with the throttle stick in the idle position. Plug the battery into the
ESC last.
6. The main rotor and the tail rotor spin at very high RPM. Make sure nothing can come in contacting with
the rotor blades during flight.
. Always maintain a safe distance from the helicopter during flight.
. Never fly the helicopter in the rain or in excessive wind conditions.
. Always operate and fly the helicopter in a safe and responsible manner.
0. Never fly the helicopter over other pilots, spectators, cars or anything that could result in injury or
property damage.
. MR B IS » I B REST
RETERENEEFIER °
REEMBRERTE - BAEEWEFRRFMERERER -
EERHPIEENENRER - BiSGERRE - ARBESEMEL -
RIS BRI T (FIES » SHENENERLS ARSI » REITERELER » HEETHIFELIERE -
. FheREEREREREE S  BEEREH R T[S e R M -
. TRATR  BEIEITE ARG L2 -
.%WTW%TEﬁHm# E MRITEITEE A
BUZERE—TE  TLLESESSTENRESEETE AL EE -
Oﬁtmkﬁ . ST A E IR L RITEIEE A - BeEINEE -

© 00

—

COOZ)\IOBO‘I-b_OD[\)—‘

POST FLIGHT INSPECTION / RiTiERZ2RESH

1. Inspect the model thoroughly to ensure no parts have come loose or become damaged during the flight
and landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flying.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat.

Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many years.

1. RITHERRERREFENSH IR E LB IBIRI RS - FIRERSHEERTRRE IR -

2. RSB RELF -

3. MEMEEBSSHME L EFIERE - LRI TR/RIT -

4. FBIRFTEREIRVER - %58 - DIRIBIRAVEHR -

5. &S F N2 RBEE @ BN ENRE B R ENE -

REIT DIAIEEENDE - SARRINESESBENED |

CAUTION / X EF18

When the model crash occurs, inspect the flybar, rotor shaft and the blade spindle to make sure they are
not bent. If any item is damaged, it must be replaced with a new part to ensure safe operation. Do not
glue any broken or damaged plastic parts. Do not repair broken rotor blades. It is very important to
inspect the motor, speed control and the battery.

Always inspect the following items:

Gears, Ball links, Link rods, Bearings, Main shaft, Spindle, Tail boom and support, Fins, Tail rotor shaft,
Belt, Main blades, Tail blades, Motor, Speed control and the Battery.

HE—BREEESH  FEERETER T EHES E”E”H R EAEIER » B EEBREMATT
ST - EREEIRELE | U EREAEERESFSEBEN FREEBNERE - BE  RITR =
EWzé*EIWHW“EE

TSR EME  FHREERE MIER :

EREmAE - BREEER Lﬁﬁ B~ TER > mE  Bi - BE > EEESE C EEHKYER - EREHE - K
Fhez - EheE -~ BiE » RiTes  E

|

-3-




CONTENTS INCLUDED / R&¥)5%A8 7§ ~-onoss miass

\ ACE RC Ripper -
OBL44/11-30H Motor %
1,150KVERRIN 8555 3E
GT5.2 3AXIS Gyro Tail Servo Control Surface Servos(x3)
—BAPRIR{E FEREIEAR e E AR

Castle Creations
Talon 90A
Speed Controller /

90AEF RS 550 mm Carbon Blades
&2 > 550 mm

ADDITIONAL ITEMS REQUIRED / =E8ECH

B RADIO SET / ZIZ%

Transmitter (helicopter type,
6 or more channels)

RE (CERERMITHE 2 O .
6N FiEi=Ee) NiMH/NICd 4.8V Battery Pack Receiver Switch Harness

1,100mAh+ N BN EHE LN BfireEiRaVFRE

S
=
m.__‘}:?\\
6S Li-Po Battery Pack Foam Pitch Gauge LiPo Battery Charger
BRE i SEEH 1RIER mefmainal

3 ¥ < R - o H

Screw Driver Needle Nose Pliers Nipper Ball Link Pliers Scissors Metric 4-way Wrench
SERBORMES  RIEH #OsH BTN E AT BI7] TFEBRF

o 2\ 5.5mm

I e 2
! o RS
=] B L/ ! [t 4 = e

Hobby Knife ~ C.A Glue  Threadlocker = Grease Epoxy Hex Wrench Wrench Socket Drivers
=T7] BRIz IERRBORAZ bEN= i IREIEE AV=_UES RORT EERMIES




ASSEMBLY / 8441268 7 T

The detailed assembly steps are shown from page 26 to 29.
FHMEREESEE13-248 »

@\ Assemble in right order
©.® {IE R a2

(1) Insert the tail boom into the boom bracket and push it all the way to the end.
HEEZARERTERIHERIE -

(2) Warp the belt onto the autorotation tail drive pulley; note the belt direction
of rotation when warping.

e B RS ; SRR NHEE A - Tail Tail Pulley BELT INSTALLATION
(3) Gently pull back the tail boom until the tension of the belt allows less than 1 FErEH (EENG T
5 mm (3/16") of free play in the belt. B% _
BB RIS - EERERAES » R/ IRE mm (316") BRME - e f Guide Pulley
Autorotation Tall

(4) Move the tail boom supports bracket and metal clip to their proper positions, Rotate the belt 90° Drive Pulley

and then tighten the screws to avoid unexpected invagination of tail boom. counterclockwise. b, EERENER
FRETIEER BTN - IR - LI RN - IS HRESEHE0 Nose
(5) Secure all other screws tightly and mount the blades. e

HEPTERE MR 2% FieR -

DEVICE CONNECTION / &% f&iE #2532 HA

The wire connection between devices and receiver may differ in ACE RC / FUTABA / HITEC
different brand of radio system. The figures below are for your
reference, please read your radio system manual to find the
proper connections.

B RIS RRNEF R BRZIHERRZNEER - U TETS
ZEEA » EFZRAOTHE2RTIERSRRBE - AUX1(CH) / CH2*

*CH2 & Aux1(CHB)
are Interchangeable

*CH2 & Aux1(CHB6)
AIER

ARF featuring a 5.5V BEC, to connect an additional
receiver battery pack could avoid any unexpected

shutdown of BEC. " ) Al )
STRU AR EF RS 2 EBECINAE » BBIMER—HEEI © &
WHEMLAI[GIEBECESNRERIIER o (BEC safe&hth)

g Although the Speed Controller (ESC) comes with the

Rx Battery
FINREM

Additional Battery

Youd
Bl U

(11va)
Jappny
8oL
Joyers|3

6-channel receiver
TENEEIER

SPECTRUM (DSM2 / DSMX)
JR

*CH2 & Aux1(CH6)
are Interchangeable

*CH2 & Aux1(CH6)
AIE#

*CH2 & Aux1(CHB6)
are Interchangeable
*CH2 & Aux1(CH6)

AUX1(CHB) / CH2*
AUX1(CHS) / CH2*

—— -
Escnﬁ}lﬁ Allerong3 Rudderr2fiz AileronZcEI#  Elevatorft[#iE ESC®ITs: AileronfElE RudderZfit
[ = l f 1

lte Rece
Addtional Battery  paspsa o

for BEC Safe

4.8-6.0V

Rx Battery I F ”: Rx Battery

FINRE M § ; g EUERE
[N

Joyens|3
o)y
8moyL

(L1vE)

Additional Battery

for BEC Safe
6-channel receiver
TEEREIER




GT5.2 GYRO SETTING / =&l PEIR {8

@ THUNDER TIGE=

We list few configurations for your reference, note these configurations would be various even you have same configuration,you can
also find the best configuration by yourself to fit your own demand.
Attention: Please always try whether these settings work well before you start to fly.

UTSEMEZEN2HREE - ZIENE  EARRNSHERE - RERTECEMAREFEEER - 47 EREREPHETEESRREIRFEN
i -
IR EEARITZA BRINBIRIZE RS ERIET

Be carefull The GT5.2is a high-tech & performance flybarless control system, and any changes of parameters may cause
unexpected situation during flights. Please ensure you had known the functions well before you do any adjustment. It is
strongly recommended to seek helps and guidance from accomplished pilot when adjusting the parameters of GT5.2 if you
were newcomer to the RC helicopters.

1,
|||n.-
Prthd

Fb! GT5. 22— IBSRHR B S AERNE TR BETHIRR - EAREEETHAIEEMRITRILIRRIIINIENE - BEETEMRE
AER > BLEETSHMBNEARERDRHE - IRTEMIZBEFERHIYEE  WmIEBTSKEEE E’JIJE%\T;J;JEJJ TR

GT6.228(8

W <] Function P &

EREVIRE

Level SEEEE Function Description | Default parameters Level EEEE Function Description | Default parameters
INEBEEMGL at Factory for E550 INREZEIE R at Factory for E550
1 2 ES50ERMEREE 1 2 ESB50/E MR EE
=fF | A& P 65 (Continue from left column:---E&ZCHE)
i n I 60 BlssTat Torque pitch 0
A-m Differential gain 15 Blys e Torque SW plate 0
E Feed forward 85
B~ | limit 28
AE A P 55
i-n i 50
A Em Smooth stop 5
Qi+ em Stop symmetry 0
W =Ef Function +="82E3EINAE
Level EEE Function Description | Default parameters Level EEE Function Description | Default parameters
IESEIE AT at Factory for E550 THESEIE ST at Factory for E550
1 2 ESB0/R MR EE 1 2 ES50/RMEREE
Bl SW freq 166 [ Servo limit 20
B~ SW1 subtrim 0 Be o Dir-Elev-Sensor inverse
B SW2 subtrim 0 B ma Dir-Ail-Sensor inverse
B -3 SWS3 subtrim 0
Euq 2 Swash type 140
Bt SW direction 1
: EopiH Virtual rotation 0
Zptd Cyclic Pitch 110
BT Collective Pitch B 80
BT e Collective Pitch A 60
B . Function EfEs3ET8E
Level SEEE Function Description | Default parameters Level SEEE Function Description | Default parameters
IEEBIE ST at Factory for E550 IEEEIE ST at Factory for E550
1 2 ES50/F MR E & 1 2 ES50/E MR E &
B Tail type 760 Bie=4, Tail limit B 150
E i Tail freq 166 B& ia Dir-Rud-Sensor inverse
EEC&? Tail subtrim 0 ButP Dir-Pir-Sensor inverse
Bre=¢ Tail limit A 150




B b Function i3 T08E
Level EEE Function Description | Default parameters Level EEE Function Description | Default parameters
THESRIE ST at Factory for E550 TASEIE S at Factory for E550
1 2 ES50FE MR EE 1 2 ES50F MR EE
Piem Trim save B d Tail rate 100
Bdwaear Trim clear B+ Expo-SW plate 25
= Aileron rate 100 B+ Expo-tail 25
B Elevator rate 100 FUH Stick tolerance 5
B (25 Function $ZUTHE B3 TETDAE
Level EEE Function Description | Default parameters Level EEE Function Description | Default parameters
THALEIE S5 at Factory for E550 THAGEIE S at Factory for E550
1 2 ES50R MR EE 1 2 ES50R MR EE
Brean RX type W) stD B Fail safe 0
| &3 Function T2
Level EEE Function Description | Default parameters Level SEEE Function Description | Default parameters
THALEIE 25 at Factory for E550 THAEEIE 2 at Factory for E550
1 2 ES50R MR EE 1 2 ES50R MR EE
B=c= Mount == {5 B Gyro tolerance 5
Erma i Auto exit 25
E )] Reset
= B =R SW delay level 3
Br-mm Tail delay level 2

1 3 systems of receiver may alternative: Standard Rx, Futaba S-bus or Spectrum Compatible, which depends on the radio system you use. Please refer
page 5 of this manual to know the correct device connections according to your radio brand.
2 Only used with Spectrum satellites; please refer your radio instruction manual if using a standard Rx or Futaba S-bus systems to execute binding.

To binding a Spectrum Tx and Rx: Activate the menu and both satellite LEDs will flash- placing the GT5.2 into

holding in the bind-button. Binding is completed when the satellite LEDs remain solid.
1 {KEFREFR RS RIS« AU - Futaba S-BussiSpectrumiB& %R o MikFTERREIT SRR EFESEM EFRRER - REFFETRARAEELE -

2 EEA MR SpectrumIMNEFRIR + MIEFATEERI#SFutaba S-busif » &

IERITHE LR E AN THE -

“Bind” mode. Turn on the Tx whilst

Spectrum#HEIER : EARINEEES » I FRIFLEDBRIREHARE - ECGTE.2 N "#18" R0 - RES5HE FHHATRER I BARESEIHER » EFXIRE
LED{S LRI » REISASERL -

“ZEEHE" IR

“Fail-safe Configuration upon DSM2/X”

o YN FIREEZ IS Futaba S-buskif »
FHRGTL.28AE "DSM2/XRiFLEEIERE"

o

FURTEER

To set the Fail-Safe function on your helicopter as well for safety is strongly recommended. Please refer your radio
instruction manual to learn how to set the FS function if using a Standard Rx or Futaba S-bus. If using a Spectrum

compatible Rx, please refer the GT5.2 manual
ZLRER  WIEEE N ERERT
o YIRfEASpectrumB B RH% -

ERRPBRTARTE

A

to set the proper directions.

1 The signal directions of vary brand radios may differ, please refer your transmitter instruction manual and page 8 of this manual
“SWASHPLATE & SERVO MOVEMENT SETTING”

2 The values on this function depends on the specifications of the servos you purchase, any wrong value set here may cause unexpected
damage of servos, please inquire the servo manufacture to know the specification in details.(The values here had already pre-set properly at

factory for the servos come withE550.)

1 TEREBETRGTR S NEEM=E - F2STNELRNPERARBEELSE “+FRRARKEERE" KT ERMREESIHM -

2 AINEERER E BRI E'JEE#%%E’P& EfAIEERREE E (BRI AEIS AUAEHHIBIR » BEERMEREEARFEREENE - (ECHEMREEIESS0RT
A R ESERL © )




MODEL & SWASHPLATE SETTING / 23!+ F RS T\ERE 7§ ~-ono== TicEs

Set the model type for helicopter in your transmitter and set the swashplate
type as 140°-CCPM. Please refer your transmitter manual to find a proper
setting.

ERETRRTAEEMETL » INRE “140° -CCPMEE" +FREZHIINAE -
IEFERVFEIIER T - A2 RIEREIERSRAE -

11—

SWASHPLATE & SERVO MOVEMENT SETTING -+ K (@iRtsE{Fa%E

The movement direction of servo may differ in different brand of radio system; Power on your transmitter and receiver,
please refer the figure below to ensure the direction of swahplate and servo movement are correct, as well as observe if
there is any bind or interference when the servo reaches to the maximum travel point.

B RhEEITRIR AR RSB AR » BRI RZELE - 2R TERER +FERARMFEIIAIERE - FIFERZ
AR FENERATEER  Ea8TEEEXRSTHER

Servo Horn movement Check Point
Mode 1 Mode 2 AR EES(E g FRER
Right Side/7f8 | Left Side/z= )
Aileron
EES

Elevator
F e

Pitch
LS

Rudder
Efe

If the movements of servos or swashplate are incorrect, please refer your transmitter manual to turn on the “Servo
Reverse” function for one or more channels in your transmitter.

If there’s any bind or interference when reaching the maximum servo travel point, please also refer your transmitter
manual to reduce the “Travel Adjustment (or End Point Adjustment)” value in your transmitter.
WEIARM S+ AEENE /S (MEEER » B2 RIERVETEEIRITE - FIRETSS CAVEIRM Y EEINEE -
MERMRXITEEBRIRETY - BERENETSRREE - BERRKTESEREE -

_448 recommended.

For safety, to set a Fail Safe function per your transmitter instruction manual at this step is strongly
TR BELSEETSRPE AP BIERRE “Z20EE" I8 -

-8-




LINKAGES AND SERVO NEUTRAL ADJUSTMENT /5%t R a1 2630 %

H Lengths of Linkage Rods E18RESTEIE

K3
it

~

~: 79mm

55mm
148.8mm

@ THUNDE=R TIGE=R

75mm

M been setup correctly at Factory, but may need to be
slightly adjusted per the actual conditions.
BEFE#% EERCHRMBRTH - BERERGRNERERE
SRS NEEEE o

The proper lengths of linkages on the helicopter have

Length measured from ball link center to
pall link center
ARt ER IR O RIEZE S —IRERIEAD

B Servo Neutral Position {ER&ITE,

Adjust the Pitch and Throttle Curves as a -45° straight
line (from O to highest 100% and pass through the
mid-point 50%) on your transmitter firstly. Refer the
figure below to ensure every servo is at its neutral
positions when the sticks of transmitter are at its neutral
position before setting the corrective pitch. Refer your
transmitter manual to adjust the “Sub-Trim” values if the
servos are not at its neutral position.

B AR E AR R Z2HER - 2REE » RS
EIAR M ES IE MRS E RIS IR NI R E - WRFAIRMREED
IE o ESREEREEESRPEESRE "Sub-Trim” #EITMEE -

[Pitch / Throttle Curve]
PointL : 0%
PointM: 50%
Point H : 100%

Both Stickers are at
their neutral positions.
BRI AIIENIE

Elevator Servo

FtiERE AR

Tail Servo
R

Pitch Servo
PREE R AR

Aileron Servo
EEGIENES




COLLECTIVE PITCH RANGE SETTING / #2583 7§ ~-onoss Tiass

All linkages and servos should be at their neutral positions if you have done the adjustment correctly per the description above. The steps
below will define the limits of the collective pitch setting.
IEREKER EMSERERE » FTEERRARKEESINERIIEAE - LTSBRRTE T eERENEEE -

I A pitch gauge (available separately) may be required to measure the accurate collective pitch.
8 N =mgER (S emRaRamERe -

M Centering frxz% T T T

1. The elevator and aileron control levers should be as the drawing right while centering 1 i
the collective pitch stick.

2. The main blades and the swashplate should be level.

1 SR ETHIRIRRE PN - T3t E R B B (ISR AUKTIRE -
2. EheE - ERKTAEE
B Maximizing &AIREERE

1. Place the collective stick at high end.
2. The main blades should be at +13 degree and the swashplate should be level.

1SS HT IR I EREE, -
2. FieRiEENECEES+13ERA » B+FREAEKFIEE -
W Minimizing &/\#&¥Lsk% . TTmmmmmmmme I e

1. Place the collective stick at low end.
2. The main blades should be at -13 degree and the swashplate should be level.

1SR BT HIREE R E IR AR, -
2 TIeEEHMNBEEZ-13EA » B+FRAKTIRE -

/\ CAUTION | B2

The setting of the maximum collective pitch depends on your personal flying skill and style. Too much collective pitch could
overload the engine and drive system.
BIKEAR TR ZIERBRERANRE - BANBESEINS 2R G RTNaEmERESSD

TAIL AND GYRO SETTING / EBfic R PelR R E

The Gyro and the servo horn have been mounted on the helicopter at Factory. To power off the receiver and then transmitter before we
start to set gyro and tail at this step. FEIRERERIEIRE CHEMZIETHN - TRRRTERRERERR - FRFHEEAEIIERETSRER -

Bl Gyro Operating Direction PEIR&(EEN S E

Power on your transmitter then the receiver, do not move the helicopter at this moment until the LED indicator is steady. Check the

directions below:

1. While giving the right rudder control, the servo arm should move toward the nose of helicopter.

2. Rotate the helicopter with your hand counter clockwise, the servo
arm should move toward the nose of helicopter.

Please switch the direction on your transmitter or gyro if any wrong.

BRKFHBGEESRRIZFNE  ILRB2BRSESH - BEIERELER

E=&IE : BRAM -

1. BFTEMRE » AR EREESET I R(FE -

2. B EEFTRIEERT - FARKIEEEEIEEESRFS -

NS AERBYIET S PEIRE E e -

Rudder Servo
R

B Length of Tail Linkage Rod EfEHIIEEE

The servo horn should be at neutral position while the tail sticker of transmitter
is centered, and the pitch of tail rotor grips should be at O-degree or a little bit
offset to right. Please adjust the linkages if the length of rod is incorrect.
EETRERBEETR - AREEEMEMNPIIZNE - BEEEREROE » 3
HRAG - MHHERENIERE - FETR%EEKE -

Rudder Servo
ERBRIARE

To adjust the traveling limit or pirouetting speed of the helicopter, please use the “Travel Adjustment” , “D/R” or “EXP”
functions on your transmitter. Refer your transmitter or gyro instruction manual may get more detailed information.
EEAREEATEEVZBEMNTEE - ZRETEENERRIERE - BFEEEFSR L “1TERE" » "XNE" 3 “B8E"
INEE - FHREHEERRPELVESEZEN -

The traveling limit of the tail servo may not go beyond the mechanical movement.
» ~

-10-




Esc SET"NE / '55'_7;-,]‘] %E:QE @THUNDEQ TIGE=

/\ CAUTION | 8%

To connect the Lipo battery pack to ESC is necessary at this step. For safety, please ensure the motor has been
deactivated (or disengage the pinion gear from the main gear), and will not drive the main rotor before performing
this step!

FEIEREREFT » WERESMEZZE TR - TR » FEAERSENZRNY S ZERETFEs) - BAZ
SRS ENEE -

All the parameters of the ESC (Electric Speed Controller) had been set at Factory, the only setting you need to do is
the Throttle Calibration:
R ZIESHEHEMANETMN - HRHEETHPFIWIERZFEIA ¢

.. The calibration procedure always must be preformed if a new transmitter is being used.
= =T - AEIREITSRE - FEBVHITRIERZER -

1. Power on the transmitter and set the throttle channle full & idle position’s ATV value to 25% , then place the throttle
stick at full throttle position.
FRGEIEER » I HAPIBEAT VR TERER/IVTRERER25% » T HFIBEEN S HPIE -

2. Connect Lipo battery pack to ESC and wait for 2 seconds.
FEEEMIE (BH8) BIREESC » E£:52%) -

3. You will hear several Beep- tones from ESC and increase throttle channle full position’s ATV value until another short
Beep- tones which means the full throttle position has been calibrated.
ESCERHETE "B £, [LFHEAFIRATREATVEIEZESCHH1E "B £ KR SHPFINBECTARIERSHk

4. Move the throttle stick to the idle position (lowest position) , you will hear 1 short Beep- tones from ESC and increase
throttle channle idle position’s ATV value until another short Beep- tones which means the idle throttle position has
been calibrated and ESC is ready to go.
FEAPTEEBENEEMIE - ESCER1E “1E”  IEIFEES P9 R /M TIZATVEEZRESCR 18 "E” &, ®Rox{KE AP
UBE5TARIERCE - JiI:H%ESCEE—EﬁEMBzF It ERIIEEEA -

5. Disconnect the Lipo battery pack from ESC then your transmitter.
ENFHEREE thAB EAESCREIRVERE - ARRARASEIILE

be changed.

g Please refer the ESC instruction manual to read more detailed information if any default settings need to
NERMREETEEE  TFESEERARPELVESEFMNEH -

/\ CAUTION | B

Congratulates all the setting on the grand had been done for now. Next section of setting will be moved on the
flying field and need to take your helicopter off. Therefore, it is strongly recommended to seek helps and guidance
from accomplished pilots if you were a newcomer to the RC helicopters!

2t MESTHRAIENSERTE - T —IRESZEMGET - THESHAZE - REE[EEEE S HENEE » HM
IR EASKEERNITRA T HEIRIES!

-11-




cUHVE SEHING/HﬁEQE @ THUNDE= TIGE=

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask experienced
pilot to help you if you have never done this before.
TSR TEMSE » FKERINTETREZE » Ik EEEIIIRGE -

B Beginner /| —f&RIT :
Throttle Curve SHP9REE
Throttle Curve SHPIeHIR Pitch Curve MRIBeHIR 0 25 50 75 100

;i | 1255 Normal —#%fT 0 35 50 65 100

10077 ; 100
: Pitch Curve 1RIERRI

0O 25 50 75 100
Normal —fi%m®iT 35 - 70 - 85

25 o5 L Pitch Curve H2IERIR

75+ 75

BOF : 50

1K
| 3 0O 25 50 75 100
- - 3 : 3 Normal —fgfT -4° - +6° - +10°
0O 25 50 75 100 Stck O 25 50 75 100 Stick
B2 g

Throttle Curve SHPFIHEHR Throttle Curve SHPIRRIE

s ; 0 25 50 75 100
10017 : 100

Normal —f®fT O 35 50 65 100

75| 75 dle-up 1 #5558 1 100 - 60 - 100
BO b i 50 PltCh CUFVG ﬁgﬂﬁﬁjﬂfﬁﬁ

,,,,,,,,,,,, - 0 25 50 75 100

ar /0 27 | | Normal —#7/F 35 - 70 - 85

. T ldeup 15581 0 - - - 100

0 26 50 75 100 Sk 0 25 50 75 100 Stk | Hold SR 0o - - - 100

© Normal / —RR4T O Idle / #5081

Pitch Curve 1REEmhiS Pitch Curve 1ZIERHR

%tﬁ(éh %itﬁcéh 0 25 50 75 100
1001 100 5 Normal —fg(T -4° - +6° - +10°
‘ Idle-up 1 fiei8xL 1 -13° - - - e
7 T Hold séEfg 13 - - - 13
50 50 |
25 | 25
0 25 50 75 160 }St*gk 0 25 50 75 160 §§t*%k
© Normal / —R&7R/T ¥R 0 Idle / H5tiERt 1 ’
Pitch P
ol®E /N WARNING Ei5
1. Too much collective pitch will bring about too much loading to the motor
75+ and drive system.
2. Too much headspeed will lead to blades (grips) explosion.
50 3. It’s very dangerous for setting the headspeed over the blades (grips) limit.
4. Please do not set the collective pitch to the maximam (£15) unless you
o5 have very good collective pitch management skill.
1 BRNRAIRERESFEEER BB RIS -
i 2. BRMENe R SR =S A e = e EE R e e -

0 2 50 75 100 Siek Y e e e
© Hold / s . 4 FORRERENTHBRAE (158D

-12-




BLADE TRACKING ADJUSTMENT/ = iz B30 B 22 R —

A CAUTION / &

For safety, ensure to keep a safe distance from the helicopter at least 10 meter (30 feet) while making tracking
adjustment.

ZEBR  ETERRNIEER - FEVEEFEERIFI0K (B0R) MWLk -

color tape / B21ERY4

Out of Track / #Eig

Adjustment is
necessary.
EEEE

N - —_— N

‘\ color tape / &21Z84
@
In Track / B\ENIEFE
: o Adjustment is

~ unnecessary.
THEEREE

1. Use a color tape at the tip of main blades for tracking
identification easily.

2. Increase the main blade speed for slight lift-off.

3. Observe which blade appears to be lower than the other,
and increase the pitch of the lower blade for one turn of
the Linkage Rod A at a time until each blade runs in track.

1. FEENeE AR - SRR EH B -

2. R TeREREHESHBZ Nt -

3. BiEEM e BIMIMELERE (BE) - BENIE(XRE L
FERARE » —XHE—E - EEMERINT— -

\-"‘-

A=

\:a

Linkage Rod A
SEL=VN

/N cAUTION | &=

Out of track will cause vibration, instability and a loss of power due to additional drag. Please adjust the tracking
repeatedly until the bIades are in track properly.

TEREITRE (HiE) BESHERMESD N FEREBXET] - EITIRR LU ENE R IIABLE EHE -

Congratulates all the setting for your helicopter have been done and ready to fly right now. It is strongly
',..' recommended to seek helps and guidance from accomplished pilots if you are a newcomer to the RC helicopters!
NMEMETH EFSMFTERTE I AERER - RTEMIEBEEL EFEMNTEE  MEIIZERTSKERRNT
KB FRERiEE |

([

-13-




CAUTIONS OF LI-PO BATIERY PACKUSING / SR ESE M7 REOCERTs

Lithium Polymer (Li-Po) battery is volatile. Failure to read and follow the safety instructions or the instruction manual
offered by manufacturers may result in fire, personal injury and damage to property if charged or used improperly.

Please READ your Li-Po battery manual thoroughly before using. Some precaution and information for your reference

below:

1. ONLY use a charger specifically designed for Li-Po battery packs to charge/discharge your Li-Po battery packs.
Failure to use an improper charger may cause a fire, which may result in personal injury and property damage.

2. A parallel charging process is strongly recommended, otherwise, the balancer is necessary if using a serial charging process.

3. Gernally DO NOT over charge the battery over the maximum voltage of 4.2V/per cell and over discharge drop below 3.7V/per cell.

4. Always keep the voltage of each cell at 3.8V if the pack will be stored for a long term.

5. Always avoid any puncture of the battery pack.

Neither Thunder Tiger nor our distributoers/retailers assume liability for failures to comply with these cautions, safety

recommended and instruction manual. Users assume all risks associated with Li-Po battery packs.

ERBHEBHEEZERM - ENEFRU T IESERBUHMEMEHNSRAE - SCRKIBIERIRENNER - AJEE5I5AN
ABBEERMERX -

FHLEERRFHRIETERRE - L NEIESERINSRHEESE

1. B ERERENERFERT/MEBEREME - AN ERIOTERAEES NN - ABBERMERX -

2. AEBRMEATITREXNNFTERTE - BEMABRHLBHLMETE-S -

3. ENEEFRBEERIBES. 2F/E—BME - IBEMEFESEENS. 7R F/E—BHE -

4. MFRABEEN - BRGFE—BLTEEEI 8KYF -

5. E[ERT » EDEBEESEH

BRI A/ R SRR R L RN R E 2 BINERER - ERABE&EREREMATAIEITENRRE

AFTER FLIGHT CHECKLIST / R{T#&RIGEIRE

Check every screw and bolt to make sure none has loosened due to vibration.

Check every rotating and movable part to ensure they still move smoothly and normally.
Clean off the whole helicopter.

Check all movable parts, such as gears, ball links, etc. for unusual wear.

) BARITRVWVEFHNGEHEN S BN IR EEERE B - BRtRE VN REEBEEET I RT
2) B TR GE T —EEEEMI (FEEEFRR) 1T8IERREF -

3) ER ARV ARERNER
4)

1)
2)
3)
4)
1

(
(
(
(
(
(
(
(4) wEE—EEFEML - &%  IEEELE N EREE -

REGULAR MAINTENANCE / EHRESIE

A Warning! / 28!

Lack for regular maintenance or apply a wrong type of grease/oil onto the parts may cause damage and model
crash, which may cause series injury or death if the model hits people or property.

FMRERRE » SR ERERRTE B M E R IBIRE TG %N - AMBMABZENTERX -

For safety, to check and maintain the parts 5?_%_5
every 5~10 flights is strongly recommended. )R

Please re-apply the proper grease or oil onto the
gears as the illustrations.

HWIVER T ERITO~10MFZIT NI CHRESIE -
AIKETRIAEN TR D 2INEEH -

PV0269 =18
Grease for Plastic Parts Y, T — O
BRE4REEEH ‘ P

i
)
Bl—

E\

-14-




MAIN ROTOR HEAD /£ 1 435 D —

WP Add a drop of threadlocker on the thread of screws when
B. & securing into the parts which are made of metal.

IZFHEE N EBREEME - BEAEENRZE

Apply some amount of silicon oil or Vaseline
on the Spindle for easy assembly.

TEiEH EF R ST HAE N TR T fEhE e

PV1323

PV1441
PV1384

PV1443

PV1383

PV1444

~ "‘ED@@b @3

’i PV0115-1

\\\\ (f((((g
4 i .
_\‘_ Diagram for Thrust Bearing Assembly
=gl [HEHRZRTEE
Large Internal Small Internal
Diameter Diameter
always go toward the always go toward the
Main Rotor Hub - 17 Blade
AEERR—E - m[E REE/ NA—AI - EE
Apply grease fREADEERE (RED - FhEEEsE (OMED -
R HME (Fmh)
"‘ Apply threadlocker 95/
lnnn|) RESgELR T
(S Hint ‘ 1 | ‘
O <
LY Ensure smooth, non-binding %;J%(iég: —gliSGIBQA> o
R movement when assembiing | BBEERE ALK WBAEOE AL )

Assemble left and right side
‘ﬂ the same way
ZHEAKEHER

-15-




SPARE PARTS LIST / # 2 E+ B RS

@ THUNDE=R TIGE=

No. Description =RRvES ] Note

PVO115-1 | WASHOUT LINK EEE

PV1323 | METAL HEAD BUTTON SEBiEsEsIEeS SOCKET SCREW (M2.5x8)x1

PV1339 | OUTER DAMPER (7mm) SNBIERELE (7mm)

PV1339-1 | INNER DAMPER (7mm) POBHEEAE (7mm)

PV1362 | SPINDLE BRG. SET (7mm) d7xD13xW5(2) | EIR#EZE (7mm), d7xD13W5(2) | NYLON NUT (M3x2), PART-THREAD SOCKET SCREW (M3x20)x2
PV1382 | FLYBARLESS METAL MAINROTORHUB | EFHBEEBEEEETE | CLLAR(A3XDAXWE)xX2,(d3xDAXWO.5)x2

PV1383 | FLYBARLESS METAL CONTROL LEVER SET | P& S mimsREE SOCKET SCREW (M3x8)x2

PV1384 | FLYBARLESS METAL ROTOR GRIPLEVER SET | #1578 & B sarr s E

PV1441 | SPINDLE SET (7mm), X50 B8 (7mm), X50 SOCKET SCREW (M4x8)x2, WASHER (d10xD13xW0.5)x2
PV1443 | METAL MAIN ROTOR GRIP SBIEREE (48

PV1444 | THRUST BEARING, d7xD13xW4.5 | I-#E8HEE, d7xD13xW4 .5

Completed View
HEEESERL

-16-




MAIN FRAME(LANDING SKID) A82 (BJZ8) @THUNDEe TicE=
Wy Add a drop of threadlocker on the thread of screws when

securing into the parts which are made of metal.
= 2B E NS BRI RS - BELBEEMERE -

PV0052

PV0236

PV0553

PV0554
PV0076
E PV0244

PV0052

PV0073

PV0064

PV0072

PV0257

PV0375

PV0556 \@@

“ PV0552

PV0075

!) PV0454

PV0035-2

PV0075

75mm

L ) i ; ;
= ELAEHER i) RedEtE e

17-




SPARE PARTS LIST £ 2EHERIE

@ THUNDE=R TIGE=

No. Description =Ry Note

PV0021 GUIDE PULLEY ASSYEMBLY | Fi&#s PIN (D3*L17.8) X1

PV0035-2 |LANDING SKID SET RSl SOCET SCREW(M3*14)X4, SET SCREW (M4x5)
PV0035-3 |LANDING SKID faIZe SOCET SCREW(M3*14)X4

PV0052  |BALL BEARING(d6*D10*W3) | BiFiH

PV0064  |BUSHING(d4*D7*W2.5)X4 HRHAE

PV0070  |CARBONLOWER FRAME FRONT(2) | #ixii T BI4 (2)-1

PV0071 CARBON LOWER FRAME REAR(2) | i T~ Bt (2)-1&

PV0072  |METAL FRAME SPACER (4) | EEBRINRZHE(4),52mm

PV0073 |SERVO TRAY fEI AR A e SELF TAPPING SCREW(M3*12)X6(M3*18)X2

PV0074 |MAIN FRAME SET ERRAE NYLON NUT(M3), SELF TAPPING SCREW(M3*12)X18, (M3*18)X2
PV0075 |BUTTOM FRAME EMEENER SOCKET SCREW (M3*10)X6,SELF TAPPING SCREW(M3*12)X4, (M3*5) X2, WASHER(d3xD8xW1.4)X6
PV0076 |ESC TRAY RIERETESE

PV0210 WASHER (d3*D8*W1.4) HE

PV0236 |LOCK NUT,M3 1EFRIZME, M3

PV0244  |BALL BEARING(d10*D19*W5) | EhiEiE

PV0257 |SOCKET SCREW,M3x20 | A7 \AIEHk

PV0259 | BUTTONPHLLIPS TAPPING SCREWM312 | Bl ZY B ISR AH, M3x12

PV0375 |BODY RETAINING SET HWEEESE SET SCREW(M3x18.5)X2

PV0454 | SKIP PIPE CAP BEE

PV0552  |LINKAGE ROD AR 30mmX2 , 46mmx2 ,76mmx2 ,107mmX2 ,130mmX2
PV0553 |FRAME SPACER IRz

PV0554 |ELEVATOR ARMLEVER | FRgfcizedsEe SELF TAPPING SCREW(M2*10)X2

PV0555 |ELEVATOR A. ARM HEEMEARNZES

PV0556 |AILERON LEVER B ErHEE COLLAR(d3*D4*10)X2, SELF TAPPING SCREW (M2*10)X6
*PV0569 |METAL ELEVATORAARM | EEFIFACATIHEEE OPTIONAL PARTS

*PV0668 | METAL GUDE PUILEY ASSEMBLYRED | £/ EE%R (1) OPTIONAL PARTS

*PV0668-1 | METAL GUIDE PULEY ASSEMBLY,SLIVER | &/ 3= 5ém (3R) OPTIONAL PARTS

* Indicating the parts are optional parts and not come with this product.

FEEMRUERETEENTERT

Completed View
HEEESERL

-18-




MAIN GEAR & ROTOR HEAD LINKAGE ROD FiSifie+irEicmiie 7 oo i<

I Add a drop of threadlocker on the thread of screws
',Q.' when securing into the parts which are made of metal.

IZHHHENEBREBIE  FELEENRZE

(B)
X2
79
(A)
CHFT=———————m—10) X2
@\ PV0020
PV0681 @
N
PV0020 |
PV0544
PV0566
PV0019
PV0379
V
AK0029 >
®\onozo

PV0020

«

B |
LAt

Ensure smooth, non-binding
movement when assembling
ERAGEEE

Assemble left and right side
the same way

ZERIEHEE

STi}

L Hint -
. yasEiET Apply threadlocker

) fEFRERHHRRRE




SPARE PARTS LIST iEEFHBRE

@ THUNDE=R TIGE=

No. Description =Ry Note

AKO029 | MAIN SHAFT T

PV0018 | MAIN SHAFT LOCKRING | | SET SCREW (M4x5)X2

PV0019 | ONEWAY CLUTCH B SEEE SOCKET SCREW(M3*12)X4

PV0020 | ONEWAY CLUTCH SHAFT | espmea e SOCKET SCREW (M3x20),NYLON NUT(M3), C-CLIP(D14)X2
PV0041 | BALLLINK EGEpee

PV0044 | LINKAGE ROD SEERME 30 mmX3,46 mmX3,60 mmX2,76 mmX?2

PV0064 |BUSHING,d4xD7xW2.5 | smassa

PV0115-1 | WASHOUT LINKAGE SEIERE

PV0212 | SOCKET SCREW,M3x10 | pyrufmigi M3X10

PV0236 |LOCK NUT,M3 (FEziIE M3

PV0O379 | AUTOROTATION TAIL PULLY | e pgsxfiretEERShsh | SOCKET SCREW(M3*8)X4 ,

PV0503 | CONTROL BASE e BE4E SOCKET SCREW(M3*10)X2 ,SELF TAPPING SCREW (M2*10)X2 COLLAR(d3*D4*W6)X2
PV0544 | 111T MAIN GEAR 1T Eeagmid

PV0566 | SWASHPLATE 140° +FEHE140E

PV0681 | MAIN HUB BOLT R EE TR SOCKET SCREW(M3x20)X4 ,NYLON NUT (M3)

PV0651-1 | HARDENED MAIN SHAFT | 5&{ &

PV1387 TITANIUM LINKAGE ROD SET (76mm) | #A&<&38 1248 (76mm) 76 mmX2

: [

Completed View

fHE<S5T




TAIL ROTOR & TAIL UNIT EleERE2EER M 7§ ~-onoes Tiass

Add a drop of threadlocker on the thread of screws

Please note the assembling direction of the angular when securing into the parts which are made of metal.

bearing. If they are not assembled properly as Sl (P EN S BRI REME  ERSESNER -
illustrated, they will easily fail and result in

unexpected danger. PV0225
BRI ERRMALZETIA - BRRER - BEME PV0059
T Rl EE AN AT TR ERRYMS S -

Red Side In #IE28A

/BELT INSTALLATION 1%@1&%";2%%\

PV0064 Tail #4E \‘o

Tail Pulley .
5

PV0037

Rotate the belt 90°
counterclockwise.

RS IR 00"

Autorotation Tail j
/\ Drive Pulley 5
g | REEEH o
ose
- "/
% \ PV1377
PV0550

PV0677

[ /)
V&,
S

[

AKO0060
AKO0060-T

24

AKO0089

o)

PV0679
PV0679-T

R EEE

tAhSesizrngve;; and right side "‘ Apply threadlocker
A HAEE i) RESEELES b

LY Ensure smooth, non-binding [ Hint
) ! D " _ PV1423
movement when assembling HEERET

-21-




SPARE PARTS LIST iEEFHBRE

@ THUNDE=R TIGE=

No. Description [ARRvEy Note

AKO0B0 | TAIL BOOM (BLACK) BEE(Ee)

AKO0B0-T | TAIL BOOM(TI) EE(iE)

AK0089 Tail Driver belt 630XL TFRS R

AV0052 | TAIL IDLE PULLY /MEERE

PVO016 | TAILPITCHCONTROL LEVER | Refesizsiie WiPHLLIPS MACHINE SCREW(M2°8) X 1,SELF TAPPING SCREW(MG#18) X 1,WASHER(G3'D5*W0.5) X 1,COLLAR(G3D4*W10) X 1
PV0027 | TAIL CASE EEEE W/SOCKET SCREW(M3*20) X 4, SOCKET SCREW(M3*25) X 2,NYLON NUT(M3) X 6
PV0029 | TAILPULLEY SET EémiE W/SET SCREW(M3*4) X 1,PIN(D2*L11.8) X 1

PV0030 | TAILROTOR SHAFT EleEh WISET SCREW(M3*4) X 1,PIN(D2*L11.8) X 1

PV0037 | TAIL ROTOR BLADE B

Pv0038 | TAILFIN EZEmE WISELF TAPPING SCREW(M3*12) X 2

PV0052 | BALL BEARING(d6*D11*W5) | #iE iR

PV0059 | BALL BEARING(d5*D11*W5) | s&ia

PVOO64 | BUSHING,d4xD7xW2.5 SRERE

PV0148 | TALROTOR GRIP ElesREE WISOCKET SCREW(M2.510) X 4, SOCKET SCREW(M3*14) X 2,NYLON NUT(M2.5) X 4 NYLON NUT(M3) X 2
PV0225 | SET SCREW,M3x4 WIAR7BIRER M3X4

PV0252 | TAIL CONTROL FORK ez WIPIN(D2*.8.8) X 1

PVO258 | BUTTONPHLLPS TAPPING SCREWM2A0 | Fs 1Y ES TRk M2x10

PV0274 | COLLAR(20),02xD3xW4.2 | 8418 (10),d2xD3xW4.2

PV0407 | TAIL PITCH SLIDER EIEEBE WISELF TAPPING SCREW(M2*8) X 1,SELF TAPPING SCREW(M2+10) X 2,COLLAR(d2*D3*W4.2) X 2
PV0426 | TAILCONTROL BUSHING | RiEZiEHlshE WISET SCREW(M3*3) X 2,NYLON NUT(M3) X 2

PV0499 | SUS TAIL HUB SUSEIEEEE E WISET SCREW(M3*3) X 2,NYLON NUT(M3) X 2

PV0550 | TAIL CONTROL ROD Eimsiea SET SCREW (M4x5)

PV0639 |OBLIQUE BALL BEARING | 4lfa asnkem &

PV0677 | TAIL SUPPORT BRACKET | B37ig12EEE W/SOCKET SCREW(M3*16) X 2,NYLON NUT (M3) X 2

PV0679 | TAIL SUPPORTI(AL) EEIEEH(RE) WISELF TAPPING SCREW(M2*8) X 4

PV0679-T | TAIL SUPPORT(TI) EETIELE (KE) WISELF TAPPING SCREW(M2*8) X 4

PVv1377  |ROD GUIDE BEER WITAPPING SCREW(M2*6) X 3

PV1423 | TAIL SUPPORT BRACE RE IR RE W/SOCKET SCREW(M3*10) X 1,NYLON NUT(M3) X 1

*PV0675 | METAL TAIL PULLEY SEEHE OPTIONAL PARTS

* Indicating the parts are optional parts and not come with this product.
*EEMRNERETNEERAERF

Completed View
HEEE5ERL

-22-




SERVO WITH LINKAGE ROD {alfRitstiE% Vg ~ronoss Tiass

Add a drop of threadlocker on the thread of screws

when securing into the parts which are made of metal.

(RGP The distance from the center of the servo = e EE A e B L sl halivend
horn to both sides of the linkage balls should B BENEBRABMHE  BELEENRER
= be the same. = ) o

AIRIEE RO EMmEPkERRE Y FEE -

148.8mm

S L
IS (I

PV0041

PV1338

PV0550

OQ Hint -
~@- K Apply threadlocker
BERT CERRHIHEE




SPARE PARTS LIST iEEFHBRE

@ THUNDE=R TIGE=

No. Description =agv gy ] Note

8179 HIGH-TORQUE SERVO,DS1510MG | {RIAR 1%, DS1510MG

8163 DIGITAL TAIL SERVO(NARROW) ,DS0606n | Z2SEER 11 {RIAR A&, DS0606n

PV0041 BALLLINK EIEEER

PV0054 SERVO MOUNTING PLATE | {alAR¥EIE F 18

PV0058 LINKBALL EEE

PVv0088 SCREW BAG [El5E+FigikAa

PV0550 | TAIL CONTROL ROD EEHIEE SET SCREW (M4x3)

PV0552 LINKAGE ROD EEAMEA 30mmX2 , 46mmx2 ,76mmx2 ,107mmx2 ,130mmx2
PV1338 TAIL CONTROL ROD JOINT| BB H128hiE SET SCREW (M4x3)

fHER5TAL

Completed View

-24-




MAIN ROTOR BLADE & CANOPY & TAIL BOOM iRt REE 78 ~ono== Tiee=

8089
3AXIS Gyro
ZHPRIRE

Receiver Ui

PV1310-1

PV1431

PV0053

2379-F

PV0574 y/ F (
\;\& / \\’; /S
/ </
o 5 ® M=/ =
(
PV0547 ‘ b

<

PV1347

-25-




SPARE PARTS LIST iEEFHBRE

No. Description =Ry Note

8089 GT5.2 GYRO —BhREIRE 3AXIS GYRO

PV0053 |ROTORBOLT FheEiRihiE SOCKET SCREW (M4x27)X2 ,NYLON NUT (M4)X2
PV0259  |BUTTONPHILLIPS TAP SCREWM312 | REIZY B IR H, M3x12

PV0384 | WIRE CLAMP ERREEERE

PV0547  |MOTOR PINION 11T SeEpEEgmE 11T

PV0574  |MOTOR MOUNT BiEETE SOCKET SCREW (M3x10)X4 ,(M3*6)X4 ,\WASHER (d3xD8xW1.4)X4
PV1310-1 |CANOPY BRACKET HRREE SELF TAPPING SCREW(M3*12)X2

PV1347 | TAIL BOOM CLAMP BEIER SOCKET SCREW (M3x10)

PV1431 ABS CANOPY W/DECAL | ABSH4zR=8h1E SELF TAPPING SCREW(M3*12)X2

*PV0545 |MOTOR PINION 9T Sesheadnid OT OPTION PARTS

*PV0546 |MOTOR PINION 10T SeEhEagmiE 10T OPTION PARTS

*PV0548 |MOTOR PINION 12T SeEhEagmiE 12T OPTION PARTS

*PV0549 |MOTOR PINION 13T SeEhEagmiE 13T OPTION PARTS

* Indicating the parts are optional parts and not come with this product.
CEEHANERGENEENAERH

-206-

@ THUNDE=R TIGE=

Completed View

tEEESERL




	P0
	P1
	P2
	P3
	P4
	P5
	P6
	P7
	P8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	P24
	P25
	P26

